AGGREGATE ANALYSIS
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GEOTECHNICAL & MATERIALS

ENGINEERING, TESTING & INSPECTION

P.0. BOX 15732 » TAMPA, FLORIDA 33684 » 813/872-7821 CA No.1450
PROJECT: Product Check PROJECT NO: 1505.21.1

DATE: 7/2/2025
CLIENT: Pasco Mine LAB NO.: B-15429
SAMPLE LOCATION: Stockpile

SAMPLE DESCRIPTION: Coarse Aggregate — No. 57 Limestone

Sieve Number Percent Passing FDOT Specifications
Section 901-1.4
1 100 100
1” 100 95-100
%> 91
1 51 25-60
3/8” 25 —
No. 4 6 0-10
No. 8 5 0-5
FINENESS MODULUS: 6.72
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This report contains information that is intended solely for the use of the client and noted assigns.
This report shall not be reproduced, except in full, without written approval of Test Lab, Inc.



